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TEST REPORT
IREBENLE Security Code: NQE6210 5 M
5 KN95 ; =
i 5 7 a5 YFZ20/008490
Name of Sample ﬁ*? (@) ?Hﬂi " Sample number
Sending sampling
FE . RS AR .
Trade mark Type, Specification
; I TR IR E T YA A PR A s> y
S ZE R el
éﬁ:ﬁ GUANGZHOU NAN QI XING NONWOVEN ﬁ{}\JWﬁJ éﬂﬂ‘ﬁ/)ﬂ
Commissioned by 0. LTD Testing Purpose Commission
J M T A R XA RGO AL IR
‘ I e s
éﬁ?ﬁﬂﬁi North side of Beierhuan P /S -—
Address of client : : Y Product No. / batch No
road, wenbian village, Shiji
Town, Panyu District, Guangzhou
o g T T IR E YA A R A s g
FE AL GUANGZHOU NAN QI XING NONWOVEN Tﬂﬂ‘?iﬁﬁ —
Factory Sampling list No
CO. LTD
S far Hpr o A7 H .
Inspected unit Date of manufacture
e AL o EAE G 30(1N)
Sampling unit Quantity of sample 30 (Piece)
FliREHE . Eili R .
Location of sampling Basic quantity of sampling
A H 4 L o B 1, 25 PNSHIE S v
Date of sampling Location of testing Laboratory
ek H 3 Ha 56 H 3 2020 4E 04 01 H~
Date of receiving 2020 47 04 A 01 H Date of testing 2020 4£ 04 H 07 H
KTk A GB 2626-2006 (WFURBITHHIdh  H W JE B ORI TR 25 )
= GB 2626-2006 Respiratory protective equipment. Non—powered air-purifying
Testing reference ; 2
particle respirator
FI5E A .
Judging reference
WA ISR -
K W4 Test results are attached as below.
AR RSl 7
Remarks
%
Ak e | T " FRHIUNER, W /7 TR
"--"in the report indicates that this item is not applicable, and "/" in the report indfeate item is blank.
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o k5|
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T | romm g | P R B | &
;?0 Test items[Unit] ta:rmasr requi{eﬁ:})ts Result Conclusion | Notes
e
99.1
99.2
99.2
99.3
ik 99.5
Unpretreated 99. 3
99.3
KN95 = 95.0 99.2
ot e (%) R
1 Filtering 5.3 99.0 e /
. [%] Pass
efficiency 99. 9
99.5
99.3
b
TRALFE 99.2
Pretreated
99.2
99.3
AL A SEPIE E Measured
Detection of NaCl particles temperature:  (24) C
IR )% Temperature: (25+5) C | SZIIEJE Measured
B Humidity: (30%£10) % | Humidity: (34) %
T b3 146. 2
e = Unpretreated
SeREyipe] R B <350 it otk
2 Inhale 555 . . /
. Total inhale resistance<<350 149. 3 Pass
resistance[ Pa] Fikb .
Pretreated 146. 5
i b3 108.9
= . Unpretreated
?Lmrﬁﬂjj_ [Pa] A L <250 112 8 e
3 Exhalation 5.5 ) ) /
. Total exhalation resistance<<250 Pass
resistance[Pa] Fi kb3 114. 5
Pretreated 116. 3
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T s v | PRHERR R bbbt - 1] 2 \ e |
o | BWSA LA | T sl £ F & Fo i 5 R |
;? Test items[Unit] tan . Stand requi(@)f?ts Result Conclusion | Notes
0 erms
PAMR NS — S AL B AR AR 20 £
TRy, GRCFEIEN <1
= (% Wh d as the volume fracti =)
4 ﬁEHI[ ] 5 7 en expre-sse_: a? e v_o ume rz-ic ion T Average: 1.0 (=] /
Dead cavity (%] of carbon dioxide in the inhaled air, the Pass
average value of the results should be
<1
SIS S N Z N
L HA IR ASZ 10N, fF | RFUAEE | 5. W
SEmtia] 10s [ Iy, AR H Unpretreated | No slippage or
5 St 5.9 T Mot Bk I 2 fracture Y /
Headband ’ Each headband, buckle and other R Pass
adjustment parts of the disp osable mask Tioak 2 M TR
should not slip or break when it bears a Pretreated No slippage or
tensile force of 10N for 10s. fracture
A B e r e T B R A 2% S Fikh
R, A e S S
B8 6] {0 A S B 0 P
Pk, fE7&3Z 50N, FRLHtE 10s .
£ i <o) T,
SRR AL S N A BN SR
EEFEANERAR A it Wi BRI With\ s
I
6 links and connected 5.10 When inspecting the half mask in ! 01_1 . s ——= /
. . . o part, this item
components accordance with regulations, all links oAb 2 .
n
and connected components between the Pretreated Was ©
subject to test
replaceable filter element and the mask
should not slip, break or deform when
subjected to an axial tensile force of
SON for 10s
AR HEL
WARILR
N R T A H Unburned
Reife T KIGH) B AL KN Unpretreated | R tHT
N N (v}
Wt ), ARG W RREE, g
7o e - BT R
o LRI ) S R 5 R
Al R . Unburned 5
7 N 5218 After being removed from the flame, the /
Flammability R Pass
parts exposed to the flame should not .
. . R BE I
burn. If burning, the after burning time
Tiisk 2 Unburned
should not exceed Ss
Pretreated KL
PRI S
Unburned
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M APPENDIX:

2. ZALH AL JZHE S Add.&Postcode: [N i # X A FEACCIOAS AL BB North side of

Beierhuan road, wenbian village, Shiji Town, Panyu District, Guangzhou

3+ KL 2 Testing ambient conditions: K lII H 35 7F A8 N ARAERLE f9 5 TREAT CHIEBIRIERAT) The

test items shall be carried out under the conditions specified in the corresponding standards (Unless otherwise noted)

4, HFERERF (&M Sampling procedure ( if applicable): —————-

5. (bR VLU (W& ) Statement of deviating standard method ( if applicable): ——————

6. R IEE RAHERE ] (W& ) Uncertainty statement of test results ( if applicable): —————

7. ATH K5y (W& ) Subcontracted items and subcontractors ( if applicable): ———————




